SECTION 9: PARTS

We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

-36-

Main

y [[EFeaE .
e o Mol T34400 (Mid. Since 08/25)




Main Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

3 PT34400003 | COVER PLATE, TOP 81 |PT34400081 |FRAME COVER, PLASTIC

4 PT34400004 | BUTTON HD CAP SCR M5-.8 X 8 82 [PT34400082 |SET SCREW M8-1.25 X 8, NYLON
5 PT34400005 | ARM, UPPER 83 [PT34400083 |WIRE NUT 12-18 AWG

7 PT34400007 |LED WORK LIGHT 84 |PT34400084 | CORD 20G 4W 850MM

8 PT34400008 | BUTTON HD CAP SCR M4-.7 X 20 85 |PT34400085 |HEX WRENCH 4MM

9 PT34400009 |LINK PLATE 86 |PT34400086 | WRENCH 10 X 13MM OPEN-ENDS
10 |PT34400010 |[BUSHING 41D X 70D X 12L, PLASTIC 110 |PT34400110 [ON/OFF SWITCH KEDU KJD20-2 120V
11 |PT34400011 [LOCK NUT M4-.7 120 |PT34400120 [ VARIABLE SPEED KNOB

13 |PT34400013 [ FRAME 121 |PT34400121 |HEAD BRACKET, LOWER

14 | PT34400014 |[BUTTON HD CAP SCR M4-.7 X 8 122 |PT34400122 | CAP SCREW M4-.7 X 40

15 |PT34400015 |LED DRIVER HOPESTAR LED-5V700 123 |PT34400123 [BUSHING 41D X 80D X 34L

16 |PT34400016 [HEX BOLT M8-1.25 X 65 124 |PT34400124 |BUSHING 6.5ID X 100D X 7.5L
17 |PT34400017 |SPACER 8ID X 140D X 46L 125 |PT34400125 |NEEDLE BEARING HK0609

18 |PT34400018 [TAP SCREW M3.5 X 13 126 |PT34400126 [BUSHING 41D X 60D X 14L

20 |PT34400020 | SHOULDER BOLT M8-1.25 X 7.5, 9 X 13.5 127 |PT34400127 [NEEDLE BEARING HK0810

21 |PT34400021 |LOCK WASHER 10MM 128 |PT34400128 |BUSHING 41D X 11.50D X 6.3L
22 |PT34400022 |HEX NUT M8-1.25 LH 129 |PT34400129 | CAP SCREW M4-.7 X 20

23 | PT34400023 | LOCK WASHER 8MM 130 |PT34400130 | SWITCH MOUNTING PLATE

25 |PT34400025 | SPACER 8.2ID X 140D X 3.8L 140 |PT34400140 [POTENTIOMETER COSMOS B10K
26 |PT34400026 | COVER, REAR 141 |PT34400141 |[HEX NUT M7-.75, THIN

27 |PT34400027 |KNOB BOLT M8-1.25 X 38 150 |PT34400150 [TAP SCREW M4.2-1.4 X 9.5

28 |PT34400028 | FLANGE NUT M8-1.25 191 |PT34400191 |SET SCREW M6-1 X 8

29 |PT34400029 |CIRCUIT BOARD BOYE 120V 192 |PT34400192 | COLLAR

30 |PT34400030 | TAP SCREW M3.5 X 9.5 193 |PT34400193 |BUSHING 7.95ID X 140D X 46L
31 |PT34400031 | GROUNDING PLATE 194 |PT34400194 |NEEDLE BEARING HK1412

32 |PT34400032 | FLAT HD SCR M4-.7 X 10 195 |PT34400195 | ROCKER CAM

33 |PT34400033 | EXT TOOTH WASHER 4MM 196 |PT34400196 |NEEDLE BEARING HK0810

34 |PT34400034 | FLAT WASHER 4MM 197 |PT34400197 [BUSHING 41D X 80D X 11.5L

35 |PT34400035 |LOCK WASHER 4MM 210 [PT34400210 |PHLP HD SCR M4-.7 X 25

36 |PT34400036 |PHLP HD SCR M4-.7 X 6 220 |PT34400220 | SWITCH BOX, LEFT

37 |PT34400037 |ELECTRICAL COVER 230 |PT34400230 |PHLP HD SCR M4-.7 X 40

39 |PT34400039 | STRAIN RELIEF 6P-4 240 |PT34400240 | SWITCH BOX, RIGHT

72 |PT34400072 | SCROLL BLADE 0.110" PLAIN-END 15 TPI 241 |PT34400241 |BEARING COVER

73 |PT34400073 |QUICK RELEASE PIN 242 |PT34400242 |BALL BEARING 628-2RS

74 |PT34400074 | BALANCE BLOCK 243 |PT34400243 | MOTOR CAM ARM

75 |PT34400075 |SET SCREW M6-1 X 10 244 |PT34400244 |BUTTON HD CAP SCR M5-.8 X 8
76 |PT34400076 |MOTOR 75W 120VDC 250 [PT34400250 |HEX NUT M4-.7

77 |PT34400077 | FLAT WASHER 6MM 260 [PT34400260 |BUTTON HD CAP SCR M5-.8 X 8
78 |PT34400078 | CAP SCREW M6-1 X 16 381 [PT34400381 |FUSE HOLDER

79 |PT34400079 |POWER CORD 18G 3W 96" 5-15P 382 [PT34400382 |FUSE 1A 250V 0.25" TIME-DELAY, GLASS
80 |PT34400080 | WIRE HARNESS 26G 3W 920MM

Model T34400 (Mfd. Since 08/25)

O

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

-
[m] S




Main Parts List (Cont.)

REF PART # DESCRIPTION REF PART # DESCRIPTION

501 |[PT34400501 SET SCREW M4-.7 X 6 623 |PT34400623 HOLD-DOWN ROD

510 |[PT34400510 KNOB BOLT M6-1 X 10 624 |PT34400624 HOLD-DOWN SHOE

511 |PT34400511 BLADE MOUNT, LOWER 625 |PT34400625 CAP SCREW M4-.7 X 12

512 |PT34400512 V-NOTCH PLATE, LOWER 626 [PT34400626 SHOE CONNECTOR

513 |PT34400513 BUTTON HD CAP SCR M6-1 X 10 627 |PT34400627 BELLOWS

514 |PT34400514 FLAT WASHER 6MM 628 |PT34400628 AIR PUMP OUTLET

515 |PT34400515 STRUT 629 |PT34400629 CAP SCREW M5-.8 X 20

516 |PT34400516 ROCKER ARM, LOWER 630 [PT34400630 BUSHING 41D X 80D X 11.5L
517 |PT34400517 LOCK NUT M4-.7 631 [PT34400631 LOCK NUT M4-.7

610 |[PT34400610 FLAT HD SCR M4-.7 X 20 632 |PT34400632 BUTTON HD CAP SCR M4-.7 X 10
611 [PT34400611 BUSHING 41D X 60D X 14L 640 |PT34400640 NEEDLE BEARING HK0810
612 |PT34400612 CLAMP BRACKET 650 |PT34400650 ROLL PIN3 X 18

613 |PT34400613 CAP SCREW M4-.7 X 20 660 [PT34400660 BLADE TENSION LEVER

614 |PT34400614 BUTTON HD CAP SCR M6-1 X 10 661 [PT34400661 ROCKER ARM, UPPER

615 |PT34400615 FLAT WASHER 6MM 662 |PT34400662 KNOB BOLT M6-1 X 10

616 |[PT34400616 V-NOTCH PLATE, UPPER 663 |PT34400663 STRUT

617 |PT34400617 BLADE MOUNT, UPPER 670 [PT34400670 BUSHING 6.5ID X 100D X 7.5L
618 |PT34400618 KNOB BOLT M6-1 X 10 680 [PT34400680 NEEDLE BEARING HK00609
619 |PT34400619 CAP SCREW M4-.7 X 40 690 |PT34400690 BUSHING 41D X 80D X 34L
620 |[PT34400620 HEAD COVER 761 |PT34400761 BRUSH CAP

621 |PT34400621 HEAD BRACKET, UPPER 762 |PT34400762 MOTOR BRUSH (2-PC.)

622 |PT34400622 AIR NOZZLE

Scan QR code to visit our Parts Store.

-38- BUY PARTS ONLINE AT GRIZZLY.COM! % g Model T34400 (Mfd Since 08/25)




Table & Base

Table & Base Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

41 PT34400041 ELBOW FITTING 62 PT34400062 |TILT ROD

42 PT34400042 FLAT HD SCR M8-1.25 X 20 63 PT34400063 SIDE COVER, RIGHT

43 PT34400043 TABLE 64 PT34400064 STORAGE TRAY

44 PT34400044 LOCK NUT M8-1.25 65 PT34400065 SIDE COVER, LEFT

45 PT34400045 KNOB BOLT 8-1.25 X 20 66 PT34400066 SUPPORT PLATE, REAR

46 PT34400046 FLAT WASHER 8MM 67 PT34400067 | TRUNNION, REAR

47 PT34400047 FRAME TILT KNOB 68 PT34400068 BEARING SUPPORT PLATE, REAR
48 PT34400048 O-RING 8.5 X 2.65 B0085 69 PT34400069 FLAT WASHER 8MM

49 PT34400049 BUTTON HD CAP SCR M6-1 X 25 70 PT34400070 LOCK WASHER 8MM

50 PT34400050 SET SCREW M8-1.25 X 12, BALL-PT 71 PT34400071 HEX BOLT M8-1.25 X 20

51 PT34400051 GEAR 14T 401 | PT34400401 DUST CHUTE

52 PT34400052 BEARING SUPPORT PLATE, FRONT 402 [PT34400402 KNOB BOLT M5-.8 X 20

53 PT34400053 FLAT WASHER 6MM 403 [PT34400403 LOCK NUT M5-.8

54 PT34400054 BALL BEARING 606-2RS 404 |PT34400404 HEX NUT M4-.7

55 PT34400055 FLAT WASHER 6MM 405 |PT34400405 HINGE

56 PT34400056 TRUNNION, FRONT 406 [PT34400406 FLAT HD SCR M4-.7 X 10

60 PT34400060 SUPPORT PLATE, FRONT 410 [PT34400410 BUTTON HD CAP SCR M5-.8 X 8
61 PT34400061 LOCK NUT M6-1

Model T34400 (Mfd. Since 08/25)

O

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

® -
[m] S




Stand Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

57 |PT34400057 |ADJUSTABLE FOOT M8-1.25 X 12, D35 90 |PT34400090 |LEG BRACE, SHORT

58 |PT34400058 |FLAT WASHER 8MM 91 |[PT34400091 |LEG BRACE, LONG

59 |PT34400059 |HEX NUT M8-1.25 92 |PT34400092 |CARRIAGE BOLT M8-1.25 X 16
87 |PT34400087 |LEG 93 |PT34400093 |FLAT WASHER 8MM

88 |PT34400088 | TOP BRACKET, SHORT 94 |PT34400094 |HEX NUT M8-1.25

89 |PT34400089 |TOP BRACKET, LONG 95 |PT34400095 |HEX BOLT M8-1.25 X 16

-40-

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Model T34400 (Mfd. Since 08/25)



Labels & Cosmetics

A WARNING! f AWARNING' ] AWARNING! A\ WARNING!
E : EVEILUNG INJURY
ZARD! To reduce the risk of serious injury when using this machine: | 8. Verify blade is secure and properly tensioned before operating. DO NOT place HAZARD!
ower 1. Read and s i 9. piece firmly against table to maintain control. hands near ays wear saf
o lents, 2. Always wear ANSI-approved eye protection and respirator. | 10. Never reach under table while blade is i ion. moving blade! g "
e " 3. Never touch moving blade—keep hands out of blade path. | 11. Remove/secure loose clothing and long 9 g usin ine.

4. Only plug power cord into a grounded outlet. 12. DO NOT expose to rain or use in wet locations.

5. Only remove jammed cutoff peces when blade is stopped. | 13. Do not operate under influence of drugs or alcohol, or when tired.
7 80 6. Use push stick or holding jig to cut small or narrow pieces. | 14. Prevent unauthorized use by children or untrained users; 783
. blades or adjusting saw. when unattended.

MODEL T34400 Specifications
18" VS SCROLL

785

AWARNING!

Motor: 75W, 120V, 1-Ph, 60 Hz
SAW w/STAND Full-Load Current Rating: 1.3A

‘ Jowe | B P v P End

786

787
REF PART # DESCRIPTION REF PART # DESCRIPTION
780 |PT34400780 READ/DISCONNECT COMBO LABEL 786 |PT34400786 MODEL NUMBER LABEL
781 |PT34400781 MACHINE WARNING LABEL 787 |PT34400787 |GRIZZLY.COM LABEL 11", GRAY
782 |PT34400782 |QR CODE LABEL 788 [PT34400790 |STAND WARNING LABEL
783 |PT34400783 BLADE/EYE/LUNG COMBO LABEL 789 [PT34400789 |TOUCH-UP PAINT, GLOSS BLACK
784 |PT34400784 ELECTRICITY LABEL 790 |[PT34400788 MACHINE 1D LABEL
785 |PT34400785 |TOUCH-UP PAINT, GRIZZLY GREEN

AWARNING

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes
off or becomes unreadable, the owner of this machine MUST replace it in the original location
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

. BUY PARTS ONLINE AT GRIZZLY.COM! =] Fsa [x] _A1-
Model T34400 (Mfd- Since 08/25) E Scan QR code to visit our Parts Store. m 4




